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Declaration

BTL represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with standards traceable to international standard(s) and/or
national standard(s).

BTL's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility to
ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. BTL shall have no liability for any declarations, inferences or generalizations
drawn by the client or others from BTL issued reports.

The report must not be used by the client to claim product certification, approval, or endorsement by NVLAP,
NIST, or any agency of the U.S. Government.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
ourselves, the test report shall not be reproduced, except in full, without our written approval.

BTL’s laboratory quality assurance procedures are in compliance with the ISO Guide 17025 requirements,
and accredited by the conformity assessment authorities listed in this test report.

BTL is not responsible for the sampling stage, so the results only apply to the sample as received.

The information, data and test plan are provided by manufacturer, so it is manufacturer’s responsibility to
ensure that the apparatus meets the essential requirements in all the possible configurations as
representative of its intended use.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/ltem(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.
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Equipment
Brand Name
Test Model
Series Model
Applicant
Manufacturer
Address

Date of Test
Test Sample
Standard(s)

1 CERTIFICATION

: AC1200 Wireless Daul Band Router

. netis

N4

: N4D

. Netis systems Co., Ltd.

. Shenzhen Netcore Industrial Ltd.

. Building 6, Baolong Plant, Able Technology Park, No.2 of Baolong 4th Road,

. Sep. 18, 2018 ~ Oct. 29, 2018
. Engineering Sample
. FCC Part15, Subpart C (815.247)

The above equipment has been tested and found in compliance with the requirement of the relative
standards by BTL Inc.

The test data, data evaluation, and equipment configuration contained in our test report (Ref No.
BTL-FCCP-1-1809T061) were obtained utilizing the test procedures, test instruments, test sites
that has been accredited by the Authority of TAF according to the ISO-17025 quality assessment
standard and technical standard(s).

Test results included in this report is only for the WLAN 2.4 GHz part.

Baolong Steet, Baolong Community, Longgang District, Shenzhen, China

ANSI| C63.10-2013
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2 SUMMARY OF TEST RESULTS

Test procedures according to the technical standards.

(1) "N/A” denotes test is not applicable in this Test Report.

FCC Part15, Subpart C (§15.247)
FCC Clause No Description Test Result Judgement | Remark
§15.207 AC Power Line Conducted Emissions APPENDIX A Pass | = ------
§15.205 APPENDIX B
815.209 Radiated Emissions APPENDIX C Pass | @ -—----
§15.247(d) APPENDIX D
§15.247(a) Bandwidth APPENDIX E Pass | @ -
§15.247(b) Peak Output Power APPENDIX F Pass | -
§15.247(d) Antenna Conducted Spurious Emissions APPENDIX G Pass | -
815.247(e) Power Spectral Density APPENDIX H Pass |  -----
§15.203 Antenna Requirement | - Pass | = -
NOTE:
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2.1 TEST FACILITY
The test facilities used to collect the test data in this report:
CBO05: (FCC RN:674415; FCC DN:TW0659)
No. 68-1, Ln. 169, Sec. 2, Datong Rd., Xizhi Dist., New Taipei City 221, Taiwan (R.O.C.)
CB15: (VCCIRN: R-20020; FCC RN:674415; FCC DN:TWO0659; ISED Assigned
Code:20088-5)
No. 68-1, Ln. 169, Sec. 2, Datong Rd., Xizhi Dist., New Taipei City 221, Taiwan (R.O.C.)
2.2 MEASUREMENT UNCERTAINTY
Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the EUT as specified in CISPR 16-4-2. The BTL measurement uncertainty is less than
the CISPR 16-4-2 U, requirement.
The reported uncertainty of measurement y + U, where expanded uncertainty U is based on a
standard uncertainty multiplied by a coverage factor of k=2, providing a level of confidence of
approximately 95 %.
A. AC power line conducted emissions test:
Test Site | Method Measurement Frequency Range :?tv U (dB)
C05 CISPR 150 kHz ~ 30MHz 2.68 | CO5
B. Radiated emissions below 1 GHz test:
Test Site | Method Measurement Frequency Range : ?tv U (dB)
30 MHz ~ 200 MHz Vv 4.20
CB15 CISPR 30 MHz ~ 200 MHz H 3.64
(3m) 200 MHz ~ 1,000 MHz V | 456
200 MHz ~ 1,000 MHz H 3.90
C. Radiated emissions above 1 GHz test:
Test Site | Method Measurement Frequency Range :‘?tv U (dB)
1 GHz ~ 6 GHz Vv 4.46
CB15 1 GHz ~ 6 GHz H 4.40
@m) | CISPR 6 GHz ~18 GHz V| 3.88
6 GHz ~18 GHz H 4.00
Test Site | Method Measurement Frequency Range U (dB)
CB15 CISPR 18 GHz ~ 26.5 GHz 4.62
(1m) 26.5 GHz ~ 40 GHz 5.12
D. Conducted tests:
Item Method U
Bandwidth ANSI 3.8%
Output Power ANSI 0.95dB
Power Spectral Density ANSI 0.86 dB
Conducted Spurious Emissions ANSI 2.71 dB
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NOTE:

Unless specifically mentioned, the uncertainty of measurement has not been taken into account to
declare the compliance or non-compliance to the specification.
Our calculated Measurement Instrumentation Uncertainty is shown in the tables above. These are
our Uiy, values in CISPR 16-4-2 terminology.
Since Table 1 of CISPR 16-4-2 has values of measurement instrumentation uncertainty, called
Ucispr, as follows:
Conducted Disturbance (mains port) — 150 kHz — 30 MHz : 3.6 dB
Radiated Disturbance (electric field strength on an open area test site or alternative test
site) — 30 MHz — 1000 MHz : 5.2 dB
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3 GENERAL INFORMATION

3.1 DESCRIPTION OF EUT

Equipment AC1200 Wireless Daul Band Router
Brand Name netis

Test Model N4

Series Model N4D

Model Difference

Different model distribute to different area.

Power Source

DC Voltage supplied from AC/DC adapter.

Power Rating

I/P: AC 100-240V~50/60Hz, 0.3A
O/P: DC 12V___05A

Operation Frequency

2412 MHz to 2462 MHz

Modulation Type

IEEE 802.11b: DSSS
IEEE 802.11g: OFDM
IEEE 802.11n: OFDM

Bit Rate of Transmitter

IEEE 802.11b: 11/5.5/2/1 Mbps
IEEE 802.119: 54/48/36/24/18/12/9/6 Mbps
IEEE 802.11n: up to 300 Mbps

Maximum Output Power

IEEE 802.11b: 21.34 dBm (0.1361 W)
IEEE 802.11g: 28.28 dBm (0.6724 W)
IEEE 802.11n (HT20): 28.14 dBm (0.6517 W)
IEEE 802.11n (HT40): 28.07 dBm (0.6406 W)

Products Covered

3 * Adapter: (1) AMIGO / AMS195-1200500FB
(2) AMIGO / AMS195-1200500FU
(3) AMIGO / AMS195-1200500FV

NOTE:

(1) For a more detailed features description, please refer to the manufacturer’s specifications or the

user's manual.
(2) Channel List:

Channel Fr((el\cjll;'ezr;cy Channel Fr?&llj_g;cy Channel Fr((al\(jltlj_'ezr)lcy
01 2412 05 2432 09 2452
02 2417 06 2437 10 2457
03 2422 07 2442 11 2462
04 2427 08 2447

Report No.: BTL-FCCP-1-1809T061

Page 10 of 115

Report Version: RO1


file://Neutron/文件專區/NEI報告格式區/共通資料/被測物電源來源.doc
file://Neutron/文件專區/NEI報告格式區/共通資料/被測物電源規格.doc

3L

AW
/4]

P2

e

Z
1<
M

w
-3

(3) Table for Filed Antenna:

Ant. Brand Model Type Connector Gain (dBi)
1 RF Link RF21C03631A Dipole IPEX 3
2 RF Link RF21C03631A Dipole IPEX 3
NOTE:

(&) The EUT incorporates a MIMO function. Physically, the EUT provides two completed

transmitters and receivers (2T2R). 2.4 GHz and 5GHz can transmit simultaneously.
(b) For Power Spectral Density (CDD mode)

Directional Gain = 10log [(10%V% + 10%2% + ... + 10°"?°)?/Nan7] = 6.01 dBi. > 6dBi.

The reduced power spectral density limits (dBm/MHz) = 8 - (6.01-6) = 7.99
(c) For Conducted Output Power (CDD mode)
For Nant=2 <5,

Direction gain = Gayt+0=3+0=3dBi.
The Direction gain is less than 6 dBi, so conducted power limits will not be reduced.
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operation mode.

3.2 TEST MODES

The test system was pre-tested based on the consideration of all possible combinations of EUT

Pretest Mode Description
TX B MODE CHANNEL 01/06/11
2 TX G MODE CHANNEL 01/06/11
3 TX N (HT20) MODE CHANNEL 01/06/11
4 TX N (HT40) MODE CHANNEL 03/06/09
Following mode(s) as (were) found to be the worst case(s) and selected for the final test.
AC power line conducted emissions test
Test Mode Description
3 TX N (HT20) MODE CHANNEL 01
Radiated emissions test
Test Mode Description
TX B MODE CHANNEL 01/06/11
2 TX G MODE CHANNEL 01/06/11
3 TX N (HT20) MODE CHANNEL 01/06/11
4 TX N (HT40) MODE CHANNEL 03/06/09
Conducted test
Test Mode Description
1 TX B MODE CHANNEL 01/06/11
2 TX G MODE CHANNEL 01/06/11
3 TX N (HT20) MODE CHANNEL 01/06/11
4 TX N (HT40) MODE CHANNEL 03/06/09
NOTE:

(1) The measurements are performed at the low, middle and high available channels.

(2) For radiated emission tests, the highest output powers were set for final test.

(3) For radiated emission below 1 GHz test, the IEEE 802.11n (HT20) was found to be the worst
case and recorded.
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3.3 PARAMETERS OF TEST SOFTWARE

Test Software Telnet
Mode 2412 MHz 2437 MHz 2462 MHz Data Rate
IEEE 802.11b 46/46 48/48 48/48 1 Mbps
IEEE 802.119g 56/56 63/63 57/57 6 Mbps
IEEE 802.11n (HT20) 54/54 63/63 54/54 MCS 0
Mode 2422 MHz 2437 MHz 2452 MHz Data Rate
IEEE 802.11n (HT40) 49/49 63/63 52/52 MCS 0
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3.4 DUTY CYCLE

If duty cycle is = 98 %, duty factor is not required.
If duty cycle is < 98 %, duty factor shall be considered.

IEEE 802.11b IEEE 802.11g

® REW 1 ME: 2 [T1 ] ® REW 1 MHz lta 2 [T1 ]
*VBW 1 MHEz -0.43 dB *VBW 1 MHz 0.38 dB
Ref 20 dBm “att 30 @B SWT 20 ms 12.600000 ms Ref 20 dBm Att 30 dB SWT 5 ms 2.180000 ms
20 Offpet 1217 dB Marker| 1 [T1 20 Offpet 12(7 dB Marker( 1 [T1
1 8L 78 dBm 1 10}81 dBm
R e 1220000 oo [N bl doa il b bl i bdgads bbb Ls sl IRTTILEAETRTTIEN NPT A Fre Py e
111 T ™7 ( N v i v ” Delta I (71 ]
€ T elta
" —ol1s @B mm' —of3z as
T
T T e =
er 2.412 GHz 2 ms/ Center 2.412 GHz 500 ps/
Date: 2.0CT.2018 17:00:57 Date: 2.0CT.2018 17:05:26

Duty cycle = 12.440 ms / 12.600 ms = 98.73 % |Duty cycle = 2.040 ms / 2.180 ms = 93.58 %
IEEE 802.11n (HT20) IEEE 802.11n (HT40)

® P ) ® w1 vmr oeres 2 (11
“VBW 1 MEz 0.31 dB “UBW 1 MEZ -0.44 aB
Ref 20 dBm “Att 30 dB SWT 5 ms 2.090000 ms Ref 20 dBm “Att 30 dB SWT 5 ms 1.100000 ms
£f 12[7 a 0 offfet 12]7 aB Marker| 1 [T1
? N 2 36 dBm| of61 dBm
P n P TR T A PR | A ) Lo L o0 ;2]
o i A e T1 ] ' Delta L [T1 ]
elta T elta
- _2l 13| of O 1 12 —ol 55 Hp
frzen] ED |, sradal— Th ij,n M PP U 1 A AT \ llgiw
TTE TP T v Maaan ,vw W ru A e oAk LvL
-1 L
CCCCCC 2.412 GEz 500 ps/ Center 2.422 GHz 500 ps/
Date: 2.0CT.2018 17:07:30 Date: 2.0CT.2018 17:09:57

Duty cycle =1.910 ms / 2.090 ms = 91.39 % Duty cycle = 0.900 ms / 1.100 ms = 81.82 %

NOTE:

For IEEE 802.11g and IEEE 802.11n (HT20):

For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum
analyzer is 1 MHz and the video bandwidth is 1 kHz (Duty cycle < 98%).

For IEEE 802.11n (HT40):

For radiated emissions frequency above 1 GHz, the resolution bandwidth of test receiver/spectrum
analyzer is 1 MHz and the video bandwidth is 2 kHz (Duty cycle < 98%).
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3.5 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED

Equipment letters and Cable numbers refer to item numbers described in the tables of clause 3.6.

EUT
1 2
‘ EUT ADP II

3.6 SUPPORT UNITS
Item Equipment Brand Model No. Series No. Remarks
ltem Shielded Ferrite Core Length Cable Type Remarks

1 NO NO 1.5m Power cable Supplied by

Applicant
2 NO NO 6.0m RJ45 F“m'sr;gg at test
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4 AC POWER LINE CONDUCTED EMISSIONS TEST
4.1 LIMIT
Frequency Class A (dBuV) Class B (dBpV)
(MHz) Quasi-peak Average Quasi-peak Average
0.15 - 0.5 79 66 66 - 56 * 56 - 46 *
0.50- 5.0 73 60 56 46
5.0 - 30.0 73 60 60 50
NOTE:

(1) The tighter limit applies at the band edges.
(2) The limit of " * " marked band means the limitation decreases linearly with the logarithm of the

(3) The test result calculated as following:

The following table is the setting of the receiver.

frequency in the range.

Measurement Value = Reading Level + Correct Factor
Correct Factor = Insertion Loss + Cable Loss + Attenuator Factor (if use)
Margin Level = Measurement Value — Limit Value

Receiver Parameter Setting
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 KHz

4.2 TEST PROCEDURE

a. The EUT was placed 0.8 m above the horizontal ground plane with the EUT being connected to

d.
e.

NOTE:
(1) Inthe results, each reading is marked as Peak, QP or AVG per the detector used.

(2) All readings are Peak unless otherwise stated QP or AVG in column of Note. Both the QP and

4.3 DEVIATION FROM TEST STANDARD

No deviation.

the power mains through a line impedance stabilization network (LISN).

All other support equipment were powered from an additional LISN(S).

The LISN provides 50 Ohm/50uH of impedance for the measuring instrument.

Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back and
forth in the center forming a bundle to keep the cable above 40 cm.

Excess I/O cables that are not connected to a peripheral shall be bundled in the center.

The end of the cable will be terminated, using the correct terminating impedance.

The overall length shall not exceed 1 m.

The LISN is spaced at least 80 cm from the nearest part of the EUT chassis.

For the actual test configuration, please refer to the related Item - EUT Test Photos.

BW=9 kHz (6 dB Bandwidth)

the AVG readings must be less than the limit for compliance.
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4.4 TEST SETUP

Vertical Reference Ground Plane

—1 Test Receiver

L Horizontal Reference Ground Plane

4.5 EUT OPERATING CONDITIONS

The EUT was programmed to be in normal link mode.

4.6 TEST RESULT

Temperature: 25 °C  Relative Humidity: 45 %  Test Voltage: AC 120V/50Hz

Please refer to the APPENDIX A.
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5 RADIATED EMISSIONS TEST

5.1 LIMIT

the table below has to be followed.

LIMITS OF RADIATED EMISSIONS MEASUREMENT (9 kHz to 1000 MHz)

In case the emission fall within the restricted band specified on §15.205, then the §15.209 limit in

(2) The tighter limit applies at the

band edges.

Frequency Field Strength Measurement Distance
(MH2) (microvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~88 100 3
88~216 150 3
216~960 200 3
960~1000 500 3
LIMITS OF RADIATED EMISSIONS MEASUREMENT (Above 1000 MHZz)
Radiated Emissions .
Frequency Measurement Distance
(MHz) (dBuVv/m) (meters)
Peak Average
Above 1000 74 54 3
NOTE:

(1) The limit for radiated test was performed according to FCC Part 15, Subpart C.

(3) Emission level (dBuV/m)=20log Emission level (uv/m).
(4) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain(if use)
Margin Level = Measurement Value - Limit Value

Spectrum Parameter Setting
Attenuation Auto
Start Frequency 1000 MHz

Stop Frequency

10th carrier harmonic

RBW / VBW
(Emission in restricted band)

1MHz / 3MHz for Peak,
1MHz / 1/T for Average

Spectrum Parameter

Setting

Attenuation

Auto

Start ~ Stop Frequency

9KHz~90KHz for PK/AVG detector

Start ~ Stop Frequency

90KHz~110KHz for QP detector

Start ~ Stop Frequency

110KHz~490KHz for PK/AVG detector

Start ~ Stop Frequency

490KHz~30MHz for QP detector

Start ~ Stop Frequency

30MHz~1000MHz for QP detector

Report No.: BTL-FCCP-1-1809T061
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5.2 TEST PROCEDURE

a. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the

5.3 DEVIATION FROM TEST STANDARD

No deviation.

top of a rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(below 1GHz)
The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(above 1GHz)
The height of the equipment or of the substitution antenna shall be 0.8 m or 1.5 m, the height of
the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the
antenna are set to make the measurement.

For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights find the maximum reading (used Bore sight function).

The receiver system was set to peak and average detect function and specified bandwidth with
maximum hold mode when the test frequency is above 1GHz.

The initial step in collecting radiated emission data is a receiver peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the
Peak reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.
(below 1GHz)

All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak
Mode Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT
shall be deemed to meet both Peak & AVG Limits and then only Peak Mode was measured, but
AVG Mode didn‘t perform. (above 1GHz)

For the actual test configuration, please refer to the related Item —EUT Test Photos.
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5.4 TEST SETUP

Below 30 MHz

Metal Full Soldered Ground Plane
Spectrum Analyzer |

/Receiver

30 MHz to 1 GHz

RX Antenna

3m

Ground Plane

Receiver |4 amp.
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5.5 EUT OPERATING CONDITIONS
The EUT was programmed to be in continuously transmitting mode.
5.6 TEST RESULT -9 KHZ TO 30 MHZ
Temperature: 23 °C  Relative Humidity: 70 %  Test Voltage: AC 120V/50Hz
Please refer to the APPENDIX B.
NOTE:
(1) The amplitude of spurious emissions which are attenuated by more than 20 dB below the
permissible value has no need to be reported.
(2) Distance extrapolation factor = 40 log (specific distance / test distance) (dB).
(3) Limit line = specific limits (dBuV) + distance extrapolation factor.
5.7 TEST RESULT - 30MHZ TO 1000 MHZ
Temperature: 23 °C  Relative Humidity: 70 %  Test Voltage: AC 120V/50Hz

Please refer to the APPENDIX C.
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5.8 TEST RESULT - ABOVE 1000 MHZ

Temperature: 23 °C  Relative Humidity: 70 %  Test Voltage: AC 120V/50Hz
Please refer to the APPENDIX D.

NOTE:

(1) No limit: This is fundamental signal, the judgment is not applicable.
For fundamental signal judgment was referred to Peak output test.
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6 BANDWIDTH TEST

6.1 LIMIT
FCC Partl5, Subpart C (815.247)
Section Test ltem Limit
§15.247(a) 6 dB Bandwidth 500 kHz

6.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below.

b. Spectrum Setting: RBW= 100KHz, VBW=300KHz, Sweep time = 2.5 ms.

6.3 DEVIATION FROM TEST STANDARD

No deviation.

6.4 TEST SETUP

EUT SPECTRUM
ANALYZER

6.5 EUT OPERATING CONDITIONS
The EUT was programmed to be in continuously transmitting mode.
6.6 TEST RESULT

Please refer to the APPENDIX E.
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7 PEAK OUTPUT POWER TEST

7.1 LIMIT
FCC Partl5, Subpart C (815.247)
Section Test Item Limit
§15.247(b) Maximum Output Power 1 Watt or 30dBm

7.2 TEST PROCEDURE

a. The EUT was directly connected to the power meter and antenna output port as show in the
block diagram below.

b. The maximum peak conducted output power was performed in accordance with method 9.1.2 of
FCC KDB 558074 D01 DTS Meas Guidance.

7.3 DEVIATION FROM TEST STANDARD

No deviation.

7.4 TEST SETUP

EUT

Power Meter

7.5 EUT OPERATING CONDITIONS
The EUT was programmed to be in continuously transmitting mode.
7.6 TEST RESULT

Please refer to the APPENDIX F.
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8 ANTENNA CONDUCTED SPURIOUS EMISSIONS TEST

8.1 LIMIT

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated device is operating, the RF power that is produced shall be at least 20 dB below that in
the 100 kHz bandwidth within the band that contains the highest level of the desired power, based
on either an RF conducted or a radiated measurement, provided that the transmitter demonstrates
compliance with the peak conducted power limits.

8.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below.

b. Spectrum Setting: RBW = 100 kHz, VBW=300 kHz, Sweep time = Auto.

c. Offset = antenna gain + cable loss.

8.3 DEVIATION FROM TEST STANDARD

No deviation.

8.4 TEST SETUP

EUT SPECTRUM
ANALYZER

8.5 EUT OPERATING CONDITIONS
The EUT was programmed to be in continuously transmitting mode.
8.6 TEST RESULT

Please refer to the APPENDIX G.
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9 POWER SPECTRAL DENSITY

9.1 LIMIT
FCC Partl5, Subpart C (815.247)
Section Test Item Limit
815.247(e) Power Spectral Density 8 dBm
' (in any 3 kHz)

9.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in
the block diagram below.

b. Spectrum Setting: RBW = 3 kHz, VBW = 10 kHz, Sweep time = Auto.

9.3 DEVIATION FROM TEST STANDARD

No deviation.

9.4 TEST SETUP

EUT SPECTRUM
ANALYZER

9.5 EUT OPERATING CONDITIONS
The EUT was programmed to be in continuously transmitting mode.
9.6 TEST RESULT

Please refer to the APPENDIX H.
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10 LIST OF MEASURING EQUIPMENTS
AC Power Line Conducted Emissions
ltem| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
TWO-LINE
1 V-NETWORK R&S ENV216 101050 Mar. 08, 2019
EMCCFD300-BM-B
Test Cable EMCI MR-6000 170715 Aug. 07, 2019
EMI Test Receiver R&S ESR7 101433 Dec. 10, 2018
Measurement EZ EMC
4 Software EZ (Version NB-03A) NIA N/A
Radiated Emissions
Item| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 Preamplifier EMCI 012645B 980267 Apr. 14, 2019
2 Preamplifier EMCI EMC02325 980217 Apr. 14, 2019
3 Preamplifier EMCI EMC2654045 980030 Apr. 14, 2019
4 Test Cable EMCI EMClg‘é'OSOM'SM' 8m Apr. 14, 2019
5 Test Cable EMCI EMClos“(;(S)M‘SM‘ 150207 Apr. 14, 2019
6 Test Cable EMCI EEMﬁ_lsoo‘lo'gM'S 151205 Apr. 14, 2019
7 |MXE EMI Receiver Agilent N9038A MY55420127 Jan. 27, 2019
8 Signal Analyzer Agilent N9010A MY52220990 May 22, 2019
9 Loop Ant EMCI LPAGOO 274 May 03, 2019
10 Homant  |SCHWARZBEC! gia0120p | 912001342 | May 02, 2010
11 Horn Ant Schwarzbeck BBHA 9170 187 Aug. 16, 2019
12 | Trilog-Broadband | g p 0 oheck | vULB 9168 9168-548 Mar. 22, 2019
Antenna
13 5dB Attenuator EMCI EMCI-N-6-05 AT-N0623 Mar. 22, 2019
Measurement EZ EMC (Ver.
14 Software Farad NB-03A1-01) N/A N/A
Bandwidth
Item | Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S R&S/FSP30 100854 May 24, 2019
Peak Output Power
Item| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 Power Meter Anritsu ML2495A 1128008 Aug. 15, 2019
2 Power Sensor Anritsu MA2411B 1126001 Aug. 15, 2019
Antenna Conducted Spurious Emissions
Item| Kind of Equipment | Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S R&S/FSP30 100854 May 24, 2019
Power Spectral Density
Item | Kind of Equipment [ Manufacturer Type No. Serial No. Calibrated until
1 | Spectrum Analyzer R&S R&S/FSP30 100854 May 24, 2019
Remark: “N/A” denotes no model nhame, no serial no. or no calibration specified.
All calibration period of equipment list is one year.
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APPENDIX A AC POWER LINE CONDUCTED EMISSIONS

CONTINUE ON NEXT PAGE
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| Test Mode  |[TX N (HT20) MODE CHANNEL 2412 MHz Phase Line |
80.0 dBuV
70
[51]
50
40
30
20
10
0.0
0.150 0.5 (MHz) 5 30.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuv dBuv dB Detector Comment
1 0.1500 35.20 963 44 83 66.00 2117 QP
2 0.1500 15.80 963 2543 56.00 -30.57 AVG
3 0.4875 2390 9.66 33.56 56.21 -22.65 QP
4 0.4875 15.40 9.66 25.06 46.21 -21.15 AVG
5 0.9555 27.40 967 37.07 56.00 -18.93 QP
5] 0.9555 2050 967 3017 46.00 -15.83 AVG
7 1.9118 29.00 9.69 38.69 56.00 -17.31 QP
g - 1.9118 2350 9.69 33.19 46.00 -12.81 AVG
9 7.6425 2960 984 39.44 60.00 -20.56 QP
10 7.6425 24 .30 984 3414 50.00 -15.86 AVG
11 11.4630 2920 992 3912 60.00 -20.88 QP
12 11.4630 2420 992 3412 50.00 -15.88 AVG
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| Test Mode |TX N (HT20) MODE CHANNEL 2412 MHz

Phase Neutral |

10

0.0
0.150 0.5 [MHz) 5 30.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuv dBuv dB Detector ~ Comment
1 0.1500 34 .40 9.62 44 02 66.00 -2198 QP
2 0.1500 14.50 9.62 24 12 56.00 -31.88 AVG
3 0.9532 25.30 9.66 34 96 56.00 -21.04 QP
4 0.9532 13.60 9.66 2326 46.00 -2274 AVG
5 1.9118 25.00 9.67 34 67 56.00 -2133 QP
6 * 1.9118 16.90 9.67 26.57 46.00 -1943 AVG
7 47760 24 10 975 33.85 56.00 -2215 QP
8 47760 16.30 975 26.05 46.00 -1995 AVG
9 17.1938 23.30 9.96 33.26 6000 -2674 QP
10 17.1938 19.10 9.96 29.06 5000 -2094 AVG
11 26.4863 26.00 10.00 36.00 6000 -2400 QP
12 26.4863 20.50 10.00 30.50 5000 -1950 AVG
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APPENDIX B RADIATED EMISSIONS - 9 KHZ TO 30 MHZ

CONTINUE ON NEXT PAGE
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| Test Mode  [TX N (HT20) MODE 2412MHz Azimuth Angle  [90° |
1300 dBuV/m
120\
110\
100
90
80
io
60
50
40
20 X
20
10
0.0
0.009 002 0.04 0.05 0.07 0.08 0.09 o1 012 015 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHZ dBuv B dBuv/im  dBuv/m  dB  Detector  Comment
1" 0.0834 14.45 17.90 3235 109.18 -76.83 peak
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| Test Mode  [TX N (HT20) MODE 2412MHz Azimuth Angle  [90° |
1300 dBu¥/m
120
110
100
90
80
io
60
50
40
E O
| ¢ 3 S5 %
10
0.0
0.150 314 6.12 910 12.09 15.08 18.06 21.04 24.03 30.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuv dB dBuv/m dBuvim dB Detector Comment
1 * 09858 2800 -029 2771 67.73 -4002 peak
2 62394 3054  -405 2649 6954 -4305 peak
3 10.0204 2896 471 2425 6954 -4529 peak
4 164282 2875 554 2321 6954 -46.33 peak
5 182988 2858 629 2229 6954 4725 peak
3 209255 2907  -654 2253 6954 -47.01 peak
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| Test Mode  [TX N (HT20) MODE 2412MHz Azimuth Angle  [0° |
1300 dBuV/m
120\
110\
100
90
80
io
60
50
40
30 X
20
10
0.0
0.009 002 0.04 0.05 0.07 0.08 0.09 o1 012 015 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHZ dBuv B dBuv/im  dBuv/m  dB  Detector  Comment
1" 0.0942 14.40 16.77 31.17 10812 -76.95 peak
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| Test Mode  [TX N (HT20) MODE 2412MHz Azimuth Angle  |0° |
1300 dBu¥/m
120
110
100
90
80
io
60
50
40
¥k 2 } 4
20 X X x %
10
0.0
0.150 3.4 6.12 9.10 12.09 15.08 18.06 21.04 24.03 30.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuv dB dBuv/m dBuvim dB Detector Comment
1" 1.2245 29.21 -0.93 28.28 65.84 -37.56 peak
2 5.6822 29.39 -4.00 25.39 69.54 -4415 peak
3 9.1448 2843 -4.72 23.71 69.54 -4583 peak
4 13.1646 29.75 -4.82 24.93 69.54 -44.61 peak
5 17.7416 28.19 -6.13 22.06 69.54 -4748 peak
6 19.7714 28.64 -6.52 2212 69.54 -4742 peak
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APPENDIX C RADIATED EMISSIONS - 30 MHZ TO 1000 MHZ

CONTINUE ON NEXT PAGE
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| Test Mode  [TX N (HT20) MODE 2412MHz Polarization  |Vertical |
80.0 dBu¥/m
70
60
50
40 —[ 5
% &
1 X
0 x %
20
10
0.0
30000 127.00 22400  321.00 41800 51500 61200  709.00  806.00 1000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuv B gBuv/m  dBuv/m  dB  Detector  Comment
1 31.9400 38.99 -9.04 29.95 40.00 -10.05 peak
2 71.7100 40.74 -11.01 29.73 40.00 -10.27 peak
3 140.5800 4265 -8.81 33.84 43.50 -9.66  peak
4 159.9800 41.71 -8.54 33.17 4350 -10.33 peak
5 ™ 338.4600 44.01 -6.50 37.51 46.00 -8.49  peak
6 939.8600 29.88 5.63 35.51 46.00 -1049 peak

Report No.: BTL-FCCP-1-1809T061

Page 41 of 115
Report Version: RO1



w
=l
=

e

== N\ #
3TL 0}
™ #
| Test Mode  [TX N (HT20) MODE 2412MHz Polarization ~ [Horizontal |
80.0 dBu¥/m
70
60
50
5
“ ’—I ) %
h&_g‘ %
30
20
10
0.0
30000 127.00 22400  321.00 41800 51500 61200  709.00  806.00 1000.00 MHz
Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBuv B gBuv/m  dBuv/m  dB  Detector  Comment
1 148.3400 4597 -8.65 37.32 43.50 -6.18  peak
2 159.9800 4593 -8.54 37.39 43.50 -6.11 peak
3 213.3300 46.73 -10.65 36.08 43.50 -7.42  peak
4 2424300 46.46 -9.13 37.33 46.00 -8.67 peak
5 " 341.3700 48.39 -6.43 41.96 46.00 -4.04 peak
6 905.9100 30.46 5.07 35.53 46.00 -1047 peak
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APPENDIX D RADIATED EMISSIONS - ABOVE 1000 MHZ

CONTINUE ON NEXT PAGE
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| Test Mode [TX B MODE _2412 MHz Polarization  |Vertical |
1200 dBuY/m
110 3
100
90
80
70
60
i |
50 b
py e e -
30
20
10
0.0
2362.000 2372.00 238200 239200  2402.00  2412.00 242200  2432.00  2442.00 2462.00 MHz
Reading Correct  Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHZ B OB gEWM  OBUV/M OB Detector  Comment
1 2371548 2105 3078 51.83 7400 -2217  peak
2 2371548 8.61 3078 39349 2400 1481 AVG
30X 2412.000 7379 30,92 104,71 74.00 a7 peak Mo Limit
47 2412.000 6997 30,92 100,89 o400 4689 AVG Mo Limit
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| Test Mode [TX B MODE _2412 MHz

Polarization

Vertical |

1200 dBu¥/m

110

100

90

80

70

60 : g

50 a X

1

40 %

30

20

10

0.0

1000.000 3550.00  100.00  8650.00  11200.00 13750.00 16300.00 18850.00  Z1400.00 26500.00 MHz
Readng Correct Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHz B B dBuk/m  dBUv/m dB Detectar  Comment

1 4824.000 6636 1148 5488 7400 1912 peak
2 4824.000 6412 1148 9284 2400 136 AVG
3 7236.000 5589 -5.26 5073 7400 2327 peak
4 7236.000 4478 -5.26 3992 5400 1448 AVG
5 g648.000 6063 0.30 G093 8471 -2378 peak
6 7 9648000 5781 0.30 58.11 8080 2278 AVG
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| Test Mode |TX B MODE _2412 MHz Polarization Horizontal |

1200 dBu¥/m

110
100
90 &
70
60
) ] =
X
40 5
%
30
20
10
0.0
2362.000 2372.00  2382.00 239200  2402.00 241200 242200 243200  2442.00 2462.00 MHz
Readng Correct Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHz B B dBuk/m  dBUv/m dB Detectar  Comment
1 2382160 1587 3082 4679 7400 -2721  peak
2 2382180 3.37 30.82 3413 5400 1987 AVG
30X 2412000 GO8T 3092 8179 7400 1779 pegk  Nolimi
4 7 2412000 9697 3092 8789 5400 3389 AVG Mo Limit
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| Test Mode [TX B MODE _2412 MHz Polarization ~ [Horizontal |

1200 dBu¥/m

110

100

90

80

70

5

60 ) B

50 2 X A

40 1

X

30

20

10

0.0

1000.000 3550.00  100.00  8650.00  11200.00 13750.00 16300.00 18850.00  Z1400.00 26500.00 MHz

Readng Correct Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHz B B dBuk/m  dBUv/m dB Detectar  Comment

1 4824.000 6482 1148 59334 7400 -2086  peak
2 4824.000 6220 1148 9072 2400 -3.28  AVG
3 7236.000 5581 -5.26 503% 7400 -2385 peak
4 7236.000 4145 -5.26 /19 5400 1781 AVG
5 g648.000 5759 0.30 5789 7179 1380 peak
6 ° 0648000 5236 0.30 S266 G789 1553 AVG
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| Test Mode [TX B MODE _2437 MHz Polarization  |Vertical |
1200 dBuY/m
110 1
100
90
80
70
60
50
R W R D
j R
30
20
10
0.0
2387.000 2397.00  2407.00  2417.00  2427.00  2437.00  2447.00  2457.00  2467.00 2487.00 MHz
Reading Correct  Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHZ B OB gEWM  OBUV/M OB Detector  Comment
TR 2437000 7551 310 106 52 7400 3252 peak Mo Limit
2 7 2437.000 7157 310 102.58 o400 4358  AVG Mo Limit
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| Test Mode [TX B MODE _2437 MHz

Polarization

Vertical |

1200 dBu¥/m
110
100
90
80
70
5
60 K
¢ X
50 bt E
40 4
X
30
20
10
0.0
1000.000 3550.00  100.00  8650.00  11200.00 13750.00 16300.00 18850.00  Z1400.00 26500.00 MHz
Readng Correct Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHz B B dBuk/m  dBUv/m dB Detectar  Comment
1 4874.000 6808 1142 5466 7400 -1934  peak
2 4874.000 6379 1142 9237 2400 163 AVG
3 7311.000 9479 -4.99 4980 7400 -2420 peak
4 731000 4157 -4.99 /.08 400 1742 AVG
5 g748.000 5910 0.56 S0B6 8652 -2086 peak
6 7 9748000 5404 0.56 5550 8258 2708 AVG
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| Test Mode |TX B MODE _2437 MHz Polarization Horizontal |

1200 dBu¥/m

110

100

90

a0

!

70

60

40

30

20

10
0.0

“ |

-

2387.000 2397.00 2407.00 2417.00

242700 2437.00 2447 00 2457 .00 246700

2487.00 MHz

Reading Correct
Mo, M Freq. Level Factor

Measure-

ment Limit  Ower

MHZ B b=}

dBUm dBLYm dB Cetectaor Camment

1 X 2437.000 51.79 31.01

92.80 74.00 1880 peak Mo Lirnit

2 " 2437.000 o797 31.01

85.98 5400 34898 AVG Mo Lirnit
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| Test Mode [TX B MODE _2437 MHz Polarization ~ [Horizontal |
1200 dBu¥/m
110
100
90
80
70
60 2
Y ¥
50 ] X
40 4
x
30
20
10
0.0
1000000 355000  6100.00 865000  11200.00 13750.00 16300.00 18850.00  21400.00 26500.00 MHz
Readng Correct Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHz dBuY B dBUV/M  dBUV/m  dB  Detector  Comment
1 4874.000 5417 -1142 52.75 7400 -2125 peak
2 4874.000 51.23 -1142 49.81 54.00 419 AVG
3 7311.000 5491 -4.99 49.92 7400 -2408 peak
4 7311.000 4146 -4.99 36.47 5400 1753 AVG
) 9742.000 0823 0.56 58.79 7280 1401  peak
5 " 9748000 54 .25 0.56 54.81 G898 1471 AVG
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| Test Mode [TX B MODE _2462 MHz Polarization  |Vertical |
1200 dBuY/m
110 3
100
90
80
70
60
3
50 _—'__// Y \ A
a0 X
30
20
10
0.0
2412.000 242200 243200 244200  2452.00  2462.00 247200 248200  2492.00 2512.00 MHz
Reading Correct  Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHZ B OB gEWM  OBUV/M OB Detector  Comment

T A 2462000 7382 31.09 105.01 7400 31.0M peak Mo Limit

2 7 2462000 7011 31.09 101.20 o400 4720 AVG Mo Limit

3 2499753 2135 31.23 5253 7400 -2142  peak

4 2499753 9.39 31.23 40.62 2400 1338 AVG
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| Test Mode [TX B MODE _2462 MHz

Polarization

Vertical |

1200 dBu¥/m

110

100

90

80

70

60 3 E

50 " P

40 4

X

30

20

10

0.0

1000.000 3550.00  100.00  8650.00  11200.00 13750.00 16300.00 18850.00  Z1400.00 26500.00 MHz
Readng Correct Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHz B B dBuk/m  dBUv/m dB Detectar  Comment

1 4924 000 6666 1137 9%29 7400 1871 peak
2 4924.000 6381 1137 9244 5400 156 AVG
3 7386.000  55.01 -4.72 020 7400 2371 peak
4 7386.000 4156 -4.72 /a4 400 176 AVG
5 g848.000 9973 0.81 G094 8510  -2456 peak
6 ° 9848000 5823 0.81 5704 8120 2414 AVG
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| Test Mode |TX B MODE _2462 MHz Polarization Horizontal |

1200 dBu¥/m

110
100
90 5
" m
70
60
50 /V/ I 3
X
40 s
X
30
20
10
0.0
2412.000 242200  2432.00 244200  2452.00 246200 247200  2482.00  2492.00 2512.00 MHz
Readng Correct Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHz B B dBuk/m  dBUv/m dB Detectar  Comment
1 X 2462000 6025 31.09 9134 7400 1734 peagk  Nolimi
2 7 2462000 5840 31.09 8749 5400 3349 AVG Mo Limit
3 2494242 16.28 321 4749 7400 -26.51  peak
4 2494242 3.64 321 3485 5400 1915 AVG
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| Test Mode [TX B MODE _2462 MHz Polarization ~ [Horizontal |

1200 dBu¥/m

110

100

90

80

70

60 ) . g

50 % X o

X
40 4
X

30

20

10

0.0

1000.000 3550.00  100.00  8650.00  11200.00 13750.00 16300.00 18850.00  Z1400.00 26500.00 MHz
Readng Correct Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHz B B dBuk/m  dBUv/m dB Detectar  Comment

1 4924000 6208 1137 5071 7400 -2329 peak
2 4924.000 5820 1137 4683 2400 -TAT 0 AVG
3 7386.000 9575 -4.72 51.03 7400 -22897 peak
4 7386.000 4154 -4.72 /82 400 178 AVG
5 g848.000 9742 0.81 9823 713 1311 peak
6 7 9848000 5250 0.81 5331 G749 1418  AVG
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| Test Mode [TX G MODE _2412 MHz Polarization  |Vertical |
1200 dBu¥/m
3
110 %
1
100
90
80
60
2
50 ‘,___,-,——"—/‘/x
40
30
20
10
0.0
2362000 2372.00 238200 239200 240200 241200 242200 243200  2442.00 246200 MHz
Readng Correct Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHz dBuY B dBUV/M  dBUV/m  dB  Detector  Comment
T 2300000 4003 3084 7087 7400 313 peak
2 2300.000 2156 30.84 52.40 54.00 160 AVG
3 X 2412000 8113 3002 11205 7400 3805 peak  MoLmt
4 7 212000 7185 30.92 10277 5400 4877  AVG Mo Limit
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| Test Mode [TX G MODE _2412 MHz

Polarization

Vertical |

1200 dBu¥/m

110

100

90

80

70

3
%

60

50 >1< W

40 2

X

30

20

10

0.0

1000.000 3550.00  100.00  8650.00  11200.00 13750.00 16300.00 18850.00  Z1400.00 26500.00 MHz
Readng Correct Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHz B B dBuk/m  dBUv/m dB Detectar  Comment

1 4824.000 5832 1148 4784 7400 -2616  peak
2 4824.000 4702 1148 3554 2400 1848 AVG
3 7236.000 6941 -5.26 6412 7400 -9.8% peak
4 7236.000 9478 -5.26 4952 5400 448 AVG
5 9648000 6319 0.30 6349 8208  -2856 peak
6 ° 0648000 6058 0.30 Gogs 8277 -2183 AVG
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|Test Mode |TXGMODE_2412 MHz Polarization Horizontal |
1200 dBu¥/m
110
100 3
4
90 X
" N'\/\
70
60 1
X
50 m,/__/
40 »
30
20
10
0.0
2362000 2372.00 238200 239200 240200 241200  2422.00 243200  2442.00 2462.00 MHz
Readng Correct Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHZ oBLY o gBuv/m  dBUVAm dB Detector  Comment
1 2390.000 2579 30.84 5663 400 1737 peak
2 2390.000 9.16 30.84 40.00 5400 -14.00  AVG
3 X 2412.000 67 .96 3092 98.83 7400 2488 peak Mo Limit
4 7 2412000 5847 3092 89.29 5400 3539 AVG Mo Limit
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| Test Mode [TX G MODE _2412 MHz Polarization ~ [Horizontal |

1200 dBu¥/m

110

100

90

80

70

5

e

30

20

10

0.0

1000.000 3550.00 6100.00  8650.00  11200.00 13750.00 16300.00 18850.00 21400.00 26500.00 MHz
Reading Correct  Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
tiHz =Y BE] dBuvim  dBUVm =] Detector  Cormment

1 4324 000 6348 -1148 52.00 7400 -2200 peak
2 4324 000 5187 -1148 40.39 5400 -1381 AVG
3 T236.000 6262 -5.26 57.36 7400 -1664 peak
4 T236.000 4774 -5.26 4248 5400 -1152  AVG
5 9648.000 5889 0.20 59.19 7878 -1959 peak
& " 96438000 54 62 0.20 54 92 B89.39 -1447 AVG
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| Test Mode [TX G MODE _2437 MHz Polarization  |Vertical |
1200 dBuY/m
%
110 ]
100
90
80
70
60
50 f.__¢————--'—"‘/
a0
30
20
10
0.0
2387.000 2397.00  2407.00  2417.00  2427.00  2437.00  2447.00  2457.00  2467.00 2487.00 MHz
Reading Correct  Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHZ B OB gEWM  OBUV/M OB Detector  Comment
TR 2437000 82 99 310 11400 7400 4000 peak Mo Limit
2 7 2437.000 7358 310 104 .60 o400 a0B0 AVG Mo Limit
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| Test Mode [TX G MODE _2437 MHz

Polarization

Vertical |

1200 dBu¥/m

110

100

90

80

70 3

60 g

4
50 L X
40 5
X

30

20

10

0.0

1000.000 3550.00  100.00  8650.00  11200.00 13750.00 16300.00 18850.00  Z1400.00 26500.00 MHz

Readng Correct Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHz B B dBuk/m  dBUv/m dB Detectar  Comment

1 4874.000 5851 1142 4809 7400 -2581  peak
2 4874.000 4538 1142 3386 2400 2004 AVG
3 7311000 7011 -4.99 6512 7400 -888 peak
4 7311.000  96.02 -4.99 51.03 5400 297 AVG
5 g748.000  61.69 0.56 622% 8400 -317%9 peak
6 7 9748000 5862 0.56 5918 8460 2542 AVG

Report No.: BTL-FCCP-1-1809T061

Page 61 of 115
Report Version: RO1



w
=l
=

e

B-L ?/@ %
L 4
| Test Mode |TX G MODE _2437 MHz Polarization Horizontal |

1200 dBu¥/m

110
1
100 J
2
a0 s
) ﬁ/\/\
70 J k\
60
50 MJ/ \\&W.._
40
30
20
10
0.0
2387.000 2397.00 2407.00 2417.00 2477.00 2437.00 244700 245700  2467.00 2487.00 MHz
Readng Correct Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHz By B dBuvim  dBUW/m 5] Detector  Comrment
1 X 2437.000 7083 31.01 101.84  74.00 2784 peak Mo Lirnit
2 7 2437.000 51.30 31.01 92.31 54.00 3331 AVG Mo Lirnit
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| Test Mode [TX G MODE _2437 MHz Polarization ~ [Horizontal |

1200 dBu¥/m
110
100
90
80
70
60 3 g
i ¥
50 X 4
40 2 X
X
30
20
10
0.0
1000.000 3550.00  100.00  8650.00  11200.00 13750.00 16300.00 18850.00  Z1400.00 26500.00 MHz
Readng Correct Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHz B B dBuk/m  dBUv/m dB Detectar  Comment
1 4874.000 6182 1142 5040 7400 -2380  peak
2 4874.000 4817 1142 3675 2400 1725 AVG
3 7311.000 6234 -4.99 7.8% 7400 185 peak
4 7311.000 4868 -4.99 4369 5400 1031 AVG
5 g748.000 9854 0.56 S9.10 8184 2274 peak
6 7 9748000 54195 0.56 5471 7231 17TEB0  AVG
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| Test Mode [TX G MODE _2462 MHz Polarization  |Vertical |
1200 dBuV/m
1
110 2
2
100
90
80
3
70 ) k R
60 _
4
50 \?W
40
30
20
10
0.0
2412000 2422.00 243200 244200 245200 246200 247200 248200  2492.00 2512.00 MHz
Readng Correct Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHZ dBuY B dBuh/m  dBUV/m o Defector  Comment
1 X 2462000 8011 31.08 11120 74.00 3720 peak Mo Limit
27 2462000 7085 31.08 101.94 5400 4794  AVG Mo Limit
3 2483533 41.09 317 72.26 74.00 174 peak
4 2483533 2138 317 52.55 54.00 145 AVG
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| Test Mode [TX G MODE _2462 MHz Polarization  |Vertical |
1200  dBu¥/m
110
100
90
80
0
60 3 E
50 1 1
R X
40
2
30 X
20
10
0.0
1000.000 355000 6100.00 8650.00 11200.00 13750.00 16300.00 18850.00 21400.00 26500.00 MHz
Readng Correct Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHz dBuY 0B gBUV/m  dBLV/im  dB  Detector  Comment
1 4924.000 57 .54 -11.37 4617 7400 -2783  peak
2 4924.000 44 66 -11.37 33.29 L4000 20071 AVG
3 7386.000 54.03 -4.72 59.31 7400 1489 peak
4 7386.000 4897 -4.72 4425 54.00 975 AVG
) 9342.000 5059 0.31 51.40 9120 -2980 peak
5 " 9848000 o704 0.31 57.85 8184 2400 AVG
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| Test Mode |TX G MODE _2462 MHz Polarization Horizontal |
1200  dBu¥/m
110
100 1
90 I
: 4
0
60 ;;(
50 \\—4‘\_
40 b
30
20
10
0.0
2412.000 2422 00 2432 00 2442 00 245200 246200 247200 248200 249200 2512.00 WHz
Reading Correct  Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHz By B dEuvim  dBUV/M  dB  Detector  Comment
1 X 2462.000 £6.38 31.09 97.97 74.00 2397 peak Mo Lirnit
2 T 2462000 5748 31.09 88.57 54.00 457 AVG Mo Lirnit
3 2483.500 2872 3117 59.89 7400 1411 peak
4 2483.500 9.72 3117 40.89 5400 1311 AVG
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| Test Mode [TX G MODE _2462 MHz Polarization ~ [Horizontal |

1200 dBuV/m

110

100

90

80

70

60 5 2

A Lo
50 1
4
40 2 X
X

30

20

10

0.0

1000.000 3550.00  6100.00  8650.00  11200.00 13750.00 16300.00 18850.00  21400.00 26500.00 MHz

Readng Correct Measure-
Mo. Mk.  Freq.  Level Factor ~ ment  Limit  Over
MHZ By oB oBuv/m dBLV/M 0B Detector  Comment

1 4924000 5943 1137 481 7400  -2583  peak
2 4924000 4662 1137 3525 5400 1875 AVG
3 7386.000 5923 -4.72 54.51 7400 -1949  peak
4 T386.000 4476 -4.72 4004 5400 1396 AVG
3] g848.000 5819 0.81 .00 TV QT 1887 peak
6 ° 9843000 5327 0.81 5408 BBLST  -1449  AVG
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| Test Mode [TX N (HT20) MODE 2412MHz Polarization  |Vertical |
1200 dBu¥/m
3
110 2
4
100
90
a0
X
70 = J
60 .
2
50 ,)_/—’———/—‘/X
40
30
20
10
0.0
2362.000 2372.00 2382.00 2392.00 2402.00 2412.00 2422 00 243200 2442 00 2462.00 MHz
Readng Correct Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHZ dBuY B dBuh/m  dBUV/m o Defector  Comment
1 2300000 4294 3084 7378 74.00 -0.22 peak
2 2300.000 2123 30.84 52.07 54.00 -1.83 0 AVG
30X 2412000 80.56 30.92 11148 74.00 3748 peak Mo Limit
4 7 212000 70895 30.92 10187 5400 47387  AVG Mo Limit
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| Test Mode [TX N (HT20) MODE 2412MHz

Polarization

Vertical |

1200 dBu¥/m

110

100

90

80

70

60 2 g

50 % 1

®
40 2
b

30

20

10

0.0

1000.000 3550.00  100.00  8650.00  11200.00 13750.00 16300.00 18850.00  Z1400.00 26500.00 MHz

Readng Correct Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHz B B dBuk/m  dBUv/m dB Detectar  Comment

1 4824.000 6161 1148 5013 7400 -23.87  peak
2 4824.000 4756 1148 3608 2400 1782 AVG
3 7236.000  65.81 -5.26 G062 7400 1335 peak
4 7236.000  91.38 -5.26 4612 5400  -7.83  AVG
5 9648.000 6146 0.30 61.76 8148 -2872 peak
6 ° 0648000 5829 0.30 5809 81.87 -23.28  AVG
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| Test Mode [TX N (HT20) MODE 2412MHz Polarization ~ [Horizontal |

1200 dBu¥/m

110

HKiw

100

90
. (\—/*\—"\/\

70

60 1

50 / K\H

40 x

30

20

10

0.0

2362.000 2372.00  2382.00 239200  2402.00 241200 242200 243200  2442.00 2462.00 MHz
Readng Correct Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHz B B dBuk/m  dBUv/m dB Detectar  Comment

1 2390000 2716 30.84 5800 7400 1600 peak

2 2390.000 7.22 30.84 3806 5400 1594 AVG

30X 2412000 6791 3092 8383 7400 24383 pegk  Nolimi
4 7 2412000 9778 3092 8870 5400 3470 AVG Mo Limit
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| Test Mode [TX N (HT20) MODE 2412MHz Polarization ~ [Horizontal |
1200 dBuY/m
110
100
90
80
70
60 1 3 g
50 b
40 z ;
30
20
10
0.0
1000.000 3550.00  6100.00  8650.00  11200.00 13750.00 16300.00 18850.00  21400.00 26500.00 MHz
Reading Correct  Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHZ B OB gEWM  OBUV/M OB Detector  Comment
1 4824 000 6329 1148 51.81 7400 -2219  peak
2 4824.000 4971 1148 3523 2400 5T7 0 AVG
3 7236000 2957 -5.26 o431 7400 1989 peak
4 7236000 45.09 -5.26 39,83 2400 1417 AVG
o 545,000 5897 0.30 0827 7383 1956 peak
6 7 9645000 24 52 0.30 o4 92 6370 1378 AVG
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| Test Mode [TX N (HT20) MODE 2437MHz Polarization  |Vertical |
1200 dBuY/m
%
110 .
100
90
80
70
50 M
a0
30
20
10
0.0
2387.000 2397.00  2407.00  2417.00  2427.00  2437.00  2447.00  2457.00  2467.00 2487.00 MHz
Reading Correct  Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHZ B OB gEWM  OBUV/M OB Detector  Comment
TR 2437000 8343 310 114 .44 7400 4044 peak Mo Limit
2 7 2437.000 7324 310 104,25 o400 o025 AVG Mo Limit
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| Test Mode [TX N (HT20) MODE 2437MHz

Polarization

Vertical |

1200 dBuV/m

110

100

90

80

70 2

X

60 E

50 :l< X

40 s

X

30

20

10

0.0

1000.000 3550.00  6100.00  8650.00  11200.00 13750.00 16300.00 18850.00  21400.00 26500.00 MHz

Readng Correct Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHZ By oB oBuv/m dBLV/M 0B Detector  Comment

1 4874000 5913 1142 47T 7400  -2629 peak
2 4874000 4511 1142 3369 5400 2031 AVG
3 7311.000 6904 -4.99 6405 7400  -9.9%  peak
4 T311.000 5497 -4.99 4998 5400 402 AVG
3] 4748000 6065 0.56 61.21 9444 3323 peak
6 ° 9743000 5742 0.56 6798 8435 2627 AVG
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| Test Mode [TX N (HT20) MODE 2437MHz Polarization ~ [Horizontal |
1200 dBu¥/m
110
1
100 s
2
90 X
. (\N\
?" g
60
50 V—-’v—»’_/
40
30
20
10
0.0
2387.000 2397.00  2407.00  2417.00  2427.00  2437.00  2447.00  2457.00  2467.00 2487.00 MHz
Readng Correct Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHz dBuY B dBUV/M  dBUV/m  dB  Detector  Comment
1 X 2437.000 7083 31.01 101.84  74.00 2784 peak Mo Limit
2 " 2437.000 51.18 31.01 92.19 54.00 3319 AVG Mo Limit
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| Test Mode [TX N (HT20) MODE 2437MHz Polarization ~ [Horizontal |

1200 dBu¥/m

110

100

90

80

70

5

60 | 3 &

50 X .

40 2 %

X

30

20

10

0.0

1000.000 3550.00  100.00  8650.00  11200.00 13750.00 16300.00 18850.00  Z1400.00 26500.00 MHz

Readng Correct Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHz B B dBuk/m  dBUv/m dB Detectar  Comment

1 4874.000 6153 1142 5011 7400 -2389 peak
2 4874.000 4807 1142 3685 2400 1735 AVG
3 7311.000 6254 -4.99 5799 7400 1645 peak
4 7311.000 4844 -4.99 4345 5400 1055 AVG
5 g748.000 9866 0.56 5922 8184 2282 peak
6 7 9748000 5449 0.56 8505 7214 4T08 AVG

Report No.: BTL-FCCP-1-1809T061

Page 75 of 115
Report Version: RO1



3L

w
=l
=

AW
&
e

y
1
PR

| Test Mode [TX N (HT20) MODE 2462MHz Polarization  |Vertical |
1200 dBu¥/m
1
110 X
2
100
90
80
3
70 \ o
60
e
50 M
40
30
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10
0.0
2412000 242200 243200 244200 245200 246200 247200  2482.00  2492.00 251200 MHz
Readng Correct Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHz dBuY B dBUV/M  dBUV/m  dB  Detector  Comment
1 X 2462000 7891 31.08 110,00 74.00 3600 peak Mo Limit
27 2462000 59.24 31.08 10033 5400 4633 AVG Mo Limit
3 2483533 41.21 317 72.38 74.00 -1.62 peak
4 2483533 17.25 317 4842 54.00 -5.58 0 AVG
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| Test Mode [TX N (HT20) MODE 2462MHz

Polarization

Vertical |

1200 dBuY

110

100

90

80

70

60 ) 3 g

50

2 4

40 X X

30

20

10

0.0

1000.000 3550.00  100.00  8650.00  11200.00 13750.00 16300.00 18850.00  Z1400.00 26500.00 MHz

Readng Correct Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHz B B By oBu dB Detectar  Comment

1 4924000 6705 1137 59568 7400 1832  peak
2 4924.000 5176 1137 4039 2400 1361 AVG
3 7386.000 6288 -4.72 5826 T74.00 1574 peak
4 7386.000 4587 -4.72 4115 5400 12385 AVG
5 9848.000 6147 0.81 6228 8000 2772 peak
6 ° 9848000 5840 0.81 59.21 8033 2112 AVG
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| Test Mode [TX N (HT20) MODE 2462MHz

Polarization

Horizontal |

120.0

dBu¥/m

110

100

90

a0

et

[~

70

60

b IL]

40

g s s

R

X
30
20
10
0.0
2412.000 242200 243200 244200 245200 246200 247200 248200 245200 2512.00 MHz
Reading Correct  Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
tiHz =Y BE] dBuvim  dBUVm =] Detector  Cormment
1 X 2462000 6652 31.09 97 61 7400 2361 peak Mo Lirnit
2 " Z2462.000 5677 31.09 37.86 5400 3386  AVG Mo Lirnit
3 2483648 3027 317 61.44 7400 -1256 peak
4 2483648 3.21 317 3933 5400 -1482  AVG
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| Test Mode [TX N (HT20) MODE 2462MHz Polarization ~ [Horizontal |

1200 dBuY
110
100
90
80
70
60 8
1 4 X
50 " X
2
40 = ;
30
20
10
0.0
1000.000 3550.00  100.00  8650.00  11200.00 13750.00 16300.00 18850.00  Z1400.00 26500.00 MHz
Readng Correct Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHz B B By oBu dB Detectar  Comment
1 4924000 6362 1137 9225 7400 2175 peak
2 4924.000 4863 1137 38260 2400 1974 AVG
3 7386.000 5519 -4.72 5047 7400 2353 peak
4 7386.000 4148 -4.72 /TE 400 1724 AVG
5 g848.000  98.80 0.81 59.61 7761 1800 peak
6 7 9848000 5431 0.81 8512 G786 1274 AVG
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| Test Mode [TX N (HT40) MODE 2422MHz Polarization  |Vertical |
1200 dBu¥/m
110 3
4
100 4
90
a0
70 x
60
2
50 _v—"-_’—/‘“
40
30
20
10
0.0
2322.000 2342.00 2362.00 2382.00 2402.00 2422 00 2442 00 246200 2482 00 2522.00 MHz
Readng Correct Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHZ dBuY B dBuh/m  dBUV/m o Defector  Comment
1 2380032 38 .81 3084 59.65 74.00 -4.35  peak
2 2380032 2194 30.84 52.78 54.00 1220 AVG
30X 2422000 7566 3095 106.62  74.00 3282 peak Mo Limit
4 7 222000 BE17 3095 97.13 5400 4313 AVG Mo Limit
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| Test Mode [TX N (HT40) MODE 2422MHz

Polarization

Vertical |

1200 dBu¥/m

110

100

90

80

70

&
60
1 3 "
50 b 2
1

40 2 %

30

20

10

0.0

1000.000 3550.00  100.00  8650.00  11200.00 13750.00 16300.00 18850.00  Z1400.00 26500.00 MHz

Readng Correct Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHz B B dBuk/m  dBUv/m dB Detectar  Comment

1 4844.000 6317 1146 91.71 7400 -2229 peak
2 4844.000 4843 1146 3787 2400 1603 AVG
3 7266.000 9834 -5.16 5318 7400 2082 peak
4 7266.000 4481 -5.16 3945 5400 1455 AVG
5 9688.000 6119 0.41 61.60 8662 -2502 peak
6 ° 0688000 5836 0.41 8877 7713 1836 AVG
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| Test Mode [TX N (HT40) MODE 2422MHz Polarization ~ [Horizontal |

1200 dBu¥/m

110

100

90

a0

70

60

2

40 2

30

20

10

0.0

2322000 234200 236200 238200 240200 242200 244200 246200 248200 2522.00 MHz
Reading Correct  Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
tiHz =Y BE] dBuvim  dBUVm =] Detector  Cormment

1 2389.796 2278 insd 53 62 7400 -2038 peak

2 2389.796 771 ins4 38585 5400 -1545  AVG

30X 2422000 6362 30.96 94 53 7400 2058 peak Mo Lirnit
4 7 2472000 5308 30.96 34 .04 5400 3004  AVG Mo Limit
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| Test Mode [TX N (HT40) MODE 2422MHz Polarization ~ [Horizontal |
1200 dBu¥/m
110
100
a0
80
Fill
50 K 3 -
40 ; ;
30
20
10
0.0
1000.000 3550.00 6100.00 8650.00 11200.00 13750.00 16300.00 18850.00 21400.00 26500.00 MHz
Reading Correct  Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
Mz OB o8 oBuvV/m  OBUV/M OB Detector  Comment

1 4844 000 6343 1146 51.97 7400 -2203  peak

2 4844000 4943 -11486 a7.97 2400 1603 AVG

3 7266000 o4 B5 -5.16 49.449 7400 -2451  peak

4 7266000 4165 -5.16 36449 2400 75T AVG

o 583,000 5835 0.41 5876 7458 1582 peak

6 7 Q883000 5353 0.41 5304 64 .04 -10.10 ANG
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| Test Mode [TX N (HT40) MODE 2437MHz Polarization

Vertical |

1200 dBu¥/m

110

100

90

a0

Kb K=

. //
60

50

40

30

20

10
0.0

2337.000 2357.00 2377.00 2397.00

2537.00 MHz

Reading Correct
Mo, M Freq. Level Factor

MHZ B b=}

1 X 2437.000 81.09 31.01

2 " 2437.000 71.086 31.01
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| Test Mode [TX N (HT40) MODE 2437MHz

Polarization

Vertical |

1200 dBu¥/m

110

100

90

80

70

60 X 3 5

50 2 4

X X

40

30

20

10

0.0

1000.000 3550.00  100.00  8650.00  11200.00 13750.00 16300.00 18850.00  Z1400.00 26500.00 MHz
Readng Correct Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHz B B dBuk/m  dBUv/m dB Detectar  Comment

1 4874.000 7139 1142 5987 7400 1403 peak
2 4874.000 5845 1142 4703 2400 -6.97T  AVG
3 7311.000  63.81 -4.99 5892 7400 1508  peak
4 7311000 9152 -4.99 4653 9400 -T47  AVG
5 g74s.000  57.81 0.56 5847 8210  -3363 peak
6 7 9748000 5540 0.56 5596 8207 -2611 AVG
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| Test Mode [TX N (HT40) MODE 2437MHz Polarization ~ [Horizontal |

1200 dBu¥/m

110
100 X
90 >2<
. [~
70
60 J \
50 \\
40
30
20
10
0.0
2337.000 2357.00 2377.00  2397.00 2417.00  2437.00 2457.00 2477.00  2497.00 2537.00 MHz
Reading Correct  Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHz oBuY B dBuWm  dBUVim dB Detector  Comment
1 X 2437.000 65.05 31.01 99.06 74.00 2506 peak Mo Lirnit
2 T 2437.000 58.08 31.01 89.09 54.00 /09 AVG Mo Lirnit
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| Test Mode [TX N (HT40) MODE 2437MHz Polarization ~ [Horizontal |

1200 dBu¥/m
110
100
90
80
70
X
60 3 2
2 = h
50 X .
X
40
30
20
10
0.0
1000.000 3550.00  100.00  8650.00  11200.00 13750.00 16300.00 18850.00  Z1400.00 26500.00 MHz
Readng Correct Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHz B B dBuk/m  dBUv/m dB Detectar  Comment
1 4874.000 7301 1142 6429 7400 871 peak
2 4874.000 6173 1142 50031 5400 -369  AVG
3 7311.000 6287 -4.99 5798 7400 1602  peak
4 7311.000  49.00 -4.99 44.01 5400 -9.99 AVG
5 gr4g.000 9907 0.56 5963 7906 1843 peak
6 7 9748000 5487 0.56 5543 69.09 -13.66 AVG
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| Test Mode [TX N (HT40) MODE 2452MHz

Polarization Vertical |

1200 dBu¥/m

110 1
X
100 2
90
80
3
70 [ 2
60
S 4
50 -_____‘__,_,___// Nm
40
30
20
10
0.0
2352.000 2372.00  2392.00 241200  2432.00 245200 247200 249200  2512.00 2552.00 MHz
Readng Correct Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHz B B dBuk/m  dBUv/m dB Detectar  Comment
1 X 2452000 7581 31.07 10688 7400 3288 peak  MNolimi
2 7 2452000 6579 31.07 9686 5400 4286 AVG Mo Limit
3 24859298 4080 38 7178 74000 222 peak
4 2489298 21.38 38 52406 5400 144 AVG
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| Test Mode [TX N (HT40) MODE 2452MHz Polarization  |Vertical |
1200 dBu¥/m
110
100
a0
80
Fill
60 . . E
50 " X
40 >2< ;
30
20
10
0.0
1000.000 3550.00 6100.00 8650.00 11200.00 13750.00 16300.00 18850.00 21400.00 26500.00 MHz
Reading Correct  Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
Mz OB o8 oBuvV/m  OBUV/M OB Detector  Comment
1 4904 000 g4 79 -11.39 5340 7400 -208B0  peak
2 4904.000 5138 -11.38 39049 2400 1401 AVG
3 7356000 o651 -4.84 51.67 7400 -2233  peak
4 7356000 42.04 -4.84 a7.2n 2400 1680 AVG
o 9305.000 6048 0.¥n 61.13 8688 -2570  peak
6 7 9303000 5719 0.¥n 57.849 7666 -18.97 AVG
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| Test Mode [TX N (HT40) MODE 2452MHz Polarization ~ [Horizontal |

1200 dBu¥/m

110
100 1
%
90 2
80 (_/_ﬁ\«’w
70
3
60 %
" R S S . B—
40 X
30
20
10
0.0
2352.000 2372.00  2392.00 241200  2432.00 245200 247200 249200  2512.00 2552.00 MHz
Readng Correct Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHz B B dBuk/m  dBUv/m dB Detectar  Comment
1 X 2452000 64486 31.07 9553 7400 2153 peak  Nolimi
2 7 2452000 5483 31.07 8590 5400 3180 AVG Mo Limit
3 2483599 2041 AT G098 7400 -1342  peak
4 2483599 1077 AT 4194 5400 12068  AVG
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| Test Mode [TX N (HT40) MODE 2452MHz Polarization ~ [Horizontal |

1200 dBu¥/m

110

100

90

80

70

60 1 E

50 R X

2 4

40 " &

30

20

10

0.0

1000.000 3550.00  100.00  8650.00  11200.00 13750.00 16300.00 18850.00  Z1400.00 26500.00 MHz

Readng Correct Measure-
Mo. Mk, Freq.  Level Factor  ment Limit ~ Owver
MHz B B dBuk/m  dBUv/m dB Detectar  Comment

1 4904.000 6385 1139 59256 7400 2144 peak
2 4904.000 4833 1139 3784 2400 1606 AVG
3 7356.000  96.04 -4.84 5120 7400 -2280 peak
4 7356.000 4206 -4.84 3722 5400 1678 AVG
5 g808.000 6050 0.70 61.20 7553 1433 peak
6 ° 9808000 5726 0.70 5796 85.90 S1.94 AVG
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[Test Mode  [IEEE 802.11b_ANT 1 |
Frequency | 6 dB Bandwidth | 99 % Occupied Bandwidth | 6 dB Bandwidth Limit Result
(MHz) (MHZz) (MHz) (kHz)
2412 9.59 14.80 500 Complies
2437 10.10 14.80 500 Complies
2462 10.04 14.76 500 Complies
2412 MHz 2437 MHz 2462 MHz
& BEEE: @ BEEE: @ i
= e [y [ ) * IWERENCN FEvE PR X i * e SN | SN VR : i
LJ"_."M ] A g 24V ‘ WiV W/ ¥ ‘1\ Mg
J""/ v W ! % 4)” ) g : J., i 4 e -
*.v’ u\v\ } “\ / N
[Test Mode  |IEEE 802.11b_ANT 2
Frequency | 6 dB Bandwidth | 99 % Occupied Bandwidth | 6 dB Bandwidth Limit Result
(MHz) (MHz) (MHz) (kHz)
2412 10.02 14.76 500 Complies
2437 9.60 14.76 500 Complies
2462 9.64 14.72 500 Complies
2412 MHz 2437 MHz 2462 MHz
@ S @ S @ m
= | YN RN v Vo ) = st b | PR - = | W | It -
a7/ ‘ M\J s o ‘v-" I Y, g 2l i “1',‘ "v\.x\
I ™ . J LJ\ ;? I ss3cofheg \1‘
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[Test Mode  [IEEE 802.11g_ANT 1 |
Frequency | 6 dB Bandwidth | 99 % Occupied Bandwidth | 6 dB Bandwidth Limit Result
(MHz) (MHZz) (MHz) (kHz)
2412 16.35 16.40 500 Complies
2437 16.38 16.40 500 Complies
2462 16.38 16.40 500 Complies
2412 MHz 2437 MHz 2462 MHz
& BEEE: @ BEEE: @ i
B i ol ) Bl phle el v O R s e o )
f | ‘ ] ‘L f i |
Wi \ e Ne /
[Test Mode  |IEEE 802.11g ANT 2
Frequency | 6 dB Bandwidth | 99 % Occupied Bandwidth | 6 dB Bandwidth Limit Result
(MHz) (MHz) (MHz) (kHz)
2412 16.34 16.40 500 Complies
2437 16.36 16.40 500 Complies
2462 16.35 16.40 500 Complies
2412 MHz 2437 MHz 2462 MHz
@ G N 7 G @ m
=Y I O O 9 I O - Ll D T '*-M“ ) - T 0 o 5 S W -
/ i fJ’f K S b,
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[Test Mode  [IEEE 802.11n (HT20)_ANT 1 |
Frequency | 6 dB Bandwidth | 99 % Occupied Bandwidth | 6 dB Bandwidth Limit Result
(MHz) (MHz) (MHz)
2412 16.48 17.52 Complies
2437 16.99 17.52 Complies
2462 16.72 17.52 Complies
2412 MHz 2437 MHz 2462 MHz
EZ e =R i 3o 2
L N A i _‘“ = wobpelet ity ] = 94 0 N G 5 )
i :
[Test Mode  [IEEE 802.11n (HT20)_ANT 2
Frequency | 6 dB Bandwidth | 99 % Occupied Bandwidth | 6 dB Bandwidth Limit Result
(MHz) (MHz) (MHz) (kHz)
2412 16.64 17.52 Complies
2437 16.40 17.52 Complies
2462 16.60 17.52 Complies
2412 MHz 2437 MHz 2462 MHz
@ S S e
B ] o = RSN TR T = i % s
7 1«,‘ i el ql
/ : »
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[Test Mode  [IEEE 802.11n (HT40)_ANT 1 |
Frequency | 6 dB Bandwidth | 99 % Occupied Bandwidth | 6 dB Bandwidth Limit Result
(MHz) (MHZz) (MHz) (kHz)
2422 36.36 36.08 500 Complies
2437 35.84 36.16 500 Complies
2452 36.08 36.16 500 Complies
2422 MHz 2437 MHz 2452 MHz
& R @ R @ i
= 5l = | L AL [ W KT PR Y - = i
%H!Mq‘.u«,‘wmn ] gl Ir ‘lu L ot S o (W) :
;/ : g . | |
[Test Mode  [IEEE 802.11n (HT40)_ANT 2
Frequency | 6 dB Bandwidth | 99 % Occupied Bandwidth | 6 dB Bandwidth Limit Result
(MHz) (MHz) (MHz) (kHz)
2422 36.39 36.00 500 Complies
2437 36.08 36.08 500 Complies
2452 36.40 36.08 500 Complies
2422 MHz 2437 MHz 2452 MHz
@ S N S @ e
B | -] I AN N 0 T L .. iyl = R -
}i‘\h-l»-\]k’*d}.-l»'”" o=l L ) ',i j!f l‘l | '_Jbﬁ FLE W,INN "”!!*H.IT
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[Test Mode  [IEEE 802.11b_ANT 1 |
Frequency | Conducted Power | Conducted Power Limit Limit Result
(MHz) (dBm) (W) (dBm) (W)
2412 17.36 0.0545 30.00 1.0000 Complies
2437 17.96 0.0625 30.00 1.0000 Complies
2462 17.54 0.0568 30.00 1.0000 Complies
[Test Mode  |IEEE 802.11b_ANT 2
Frequency | Conducted Power | Conducted Power Limit Limit Result
(MHz) (dBm) (W) (dBm) (W)
2412 18.26 0.0670 30.00 1.0000 Complies
2437 18.67 0.0736 30.00 1.0000 Complies
2462 18.06 0.0640 30.00 1.0000 Complies
[Test Mode  [IEEE 802.11b_Total
Frequency | Conducted Power | Conducted Power Limit Limit Result
(MHz) (dBm) (W) (dBm) (W)
2412 20.84 0.1214 30.00 1.0000 Complies
2437 21.34 0.1361 30.00 1.0000 Complies
2462 20.82 0.1207 30.00 1.0000 Complies
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[Test Mode  [IEEE 802.11g_ANT 1 |
Frequency | Conducted Power | Conducted Power Limit Limit Result
(MHz) (dBm) (W) (dBm) (W)
2412 24.88 0.3076 30.00 1.0000 Complies
2437 25.09 0.3228 30.00 1.0000 Complies
2462 24.77 0.2999 30.00 1.0000 Complies
[Test Mode  |IEEE 802.11g_ANT 2
Frequency | Conducted Power | Conducted Power Limit Limit Result
(MHz) (dBm) (W) (dBm) (W)
2412 25.62 0.3648 30.00 1.0000 Complies
2437 25.16 0.3281 30.00 1.0000 Complies
2462 25.14 0.3266 30.00 1.0000 Complies
[Test Mode  [IEEE 802.11g_Total
Frequency | Conducted Power | Conducted Power Limit Limit Result
(MHz) (dBm) (W) (dBm) (W)
2412 28.28 0.6724 30.00 1.0000 Complies
2437 28.14 0.6509 30.00 1.0000 Complies
2462 27.97 0.6265 30.00 1.0000 Complies
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[Test Mode  [IEEE 802.11n (HT20)_ANT 1 |
Frequency | Conducted Power | Conducted Power Limit Limit Result
(MHz) (dBm) (W) (dBm) (W)
2412 24.84 0.3048 30.00 1.0000 Complies
2437 25.17 0.3289 30.00 1.0000 Complies
2462 24.39 0.2748 30.00 1.0000 Complies
[Test Mode  [IEEE 802.11n (HT20)_ANT 2
Frequency | Conducted Power | Conducted Power Limit Limit Result
(MHz) (dBm) (W) (dBm) (W)
2412 25.36 0.3436 30.00 1.0000 Complies
2437 25.09 0.3228 30.00 1.0000 Complies
2462 24.63 0.2904 30.00 1.0000 Complies
[Test Mode  [IEEE 802.11n (HT20)_Total
Frequency | Conducted Power | Conducted Power Limit Limit Result
(MHz) (dBm) (W) (dBm) (W)
2412 28.12 0.6483 30.00 1.0000 Complies
2437 28.14 0.6517 30.00 1.0000 Complies
2462 27.52 0.5652 30.00 1.0000 Complies
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[Test Mode  [IEEE 802.11n (HT40)_ANT 1 |
Frequency | Conducted Power | Conducted Power Limit Limit Result
(MHz) (dBm) (W) (dBm) (W)
2422 23.69 0.2339 30.00 1.0000 Complies
2437 25.11 0.3243 30.00 1.0000 Complies
2452 24.32 0.2704 30.00 1.0000 Complies
[Test Mode  [IEEE 802.11n (HT40)_ANT 2
Frequency | Conducted Power | Conducted Power Limit Limit Result
(MHz) (dBm) (W) (dBm) (W)
2422 24.36 0.2729 30.00 1.0000 Complies
2437 25.00 0.3162 30.00 1.0000 Complies
2452 24.41 0.2761 30.00 1.0000 Complies
[Test Mode  [IEEE 802.11n (HT40)_Total
Frequency | Conducted Power | Conducted Power Limit Limit Result
(MHz) (dBm) (W) (dBm) (W)
2422 27.05 0.5068 30.00 1.0000 Complies
2437 28.07 0.6406 30.00 1.0000 Complies
2452 27.38 0.5465 30.00 1.0000 Complies
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APPENDIX G ANTENNA CONDUCTED SPURIOUS EMISSIONS

CONTINUE ON NEXT PAGE
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[Test Mode  [IEEE 802.11b_ANT 2
Bandedge-2412 MHz Bandedge-2437 MHz Bandedge-2462 MHz
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[Test Mode  [IEEE 802.11g_ANT 1

Bandedge-2412 MHz Bandedge-2437 MHz Bandedge-2462 MHz
@ T T b
= ‘}mel ) - ==
-
r )
- fucett ) i . " .
® Rer dE] 0 am
[ | P e e I"“‘”“W .
2437 MHz — 10 Harmonics
@ s
\ ol NSy p v |
Ll TR
2462 MHz — 10 Harmonics
@ Th .
{7 A YV‘%-«
ol abdi bt ™ -

Report No.: BTL-FCCP-1-1809T061

Page 105 of 115
Report Version: RO1

WL



w
=l
=

B

3L

ZAA\Y
<=

WL

[Test Mode  [IEEE 802.11g_ANT 2

Bandedge-2412 MHz
® R

Fer 20 dEn Azt 30 a®

Bandedge-2437 MHz
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[Test Mode  [IEEE 802.11n (HT20)_ANT 1 |
Bandedge-2412 MHz Bandedge-2437 MHz Bandedge-2462 MHz
® R B e . mEE . B e . EEE 5=
e Eh e e e i 7 1 T Gy ) & ek ]
j l i A
i il ——
b P
i _kww.d‘r M"‘"“'"Mw“ " . \\ i
® Rer dET 0 A ® Ref 20 dEm "att 20 @ ® Ref 20 dEm @
V\umm}\mw {7
) e L e LTS e T P
2437 MHz — 10 Harmonics
®. .. . ¥ . mEETTY ® e
l e R el N P e e v v S
‘e‘ A SN i L l‘~ [ e
2462 MHz — 10 Harmonics
® e B e . mEE ® e
R v e e e v ke e
] P 1 o /AT N ST ey e :

Report No.: BTL-FCCP-1-1809T061

Page 107 of 115
Report Version: RO1



w
=l
=

ZAY
(>
PR

5 e

3L

[Test Mode  [IEEE 802.11n (HT20)_ANT 2 |

Bandedge-2412 MHz Bandedge-2437 MHz Bandedge-2462 MHz
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[Test Mode  [IEEE 802.11b_ANT 1 |
Frequency Power Spectral Density Limit Result
(MHz) (dBm/3 kHz) (dBm/3 kHz)
2412 -8.61 7.99 Complies
2437 -9.56 7.99 Complies
2462 -10.57 7.99 Complies
2412 MHz 2437 MHz 2462 MHz
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e I et Rl A
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Test Mode  [IEEE 802.11b_ANT 2
Frequency Power Spectral Density Limit Result
(MHz) (dBm/3 kHz) (dBm)
2412 -6.85 7.99 Complies
2437 -7.29 7.99 Complies
2462 -9.31 7.99 Complies
2412 MHz 2437 MHz 2462 MHz
E 2 _ T E2 _ T E2 =n
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Test Mode  [IEEE 802.11b_Total
Frequency Power Spectral Density Limit Result
(MHz) (dBm/3 kHz) (dBm)
2412 -4.63 7.99 Complies
2437 -5.27 7.99 Complies
2462 -6.88 7.99 Complies
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[Test Mode  [IEEE 802.11g_ANT 1 |
Frequency Power Spectral Density Limit Result
(MHz) (dBm/3 kHz) (dBm)
2412 -11.06 7.99 Complies
2437 -7.99 7.99 Complies
2462 -10.68 7.99 Complies
2412 MHz 2437 MHz 2462 MHz
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Test Mode  |IEEE 802.11g_ANT 2
Frequency Power Spectral Density Limit Result
(MHz) (dBm/3 kHz) (dBm)
2412 -9.02 7.99 Complies
2437 -6.74 7.99 Complies
2462 -10.19 7.99 Complies
2412 MHz 2437 MHz 2462 MHz
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Test Mode  [IEEE 802.11g_Total
Frequency Power Spectral Density Limit Result
(MHz) (dBm/3 kHz) (dBm)
2412 -6.91 7.99 Complies
2437 -4.31 7.99 Complies
2462 -7.42 7.99 Complies
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[Test Mode  [IEEE 802.11n (HT20)_ANT 1 |
Frequency Power Spectral Density Limit Result
(MHz) (dBm/3 kHz) (dBm)
2412 -10.10 7.99 Complies
2437 -6.76 7.99 Complies
2462 -10.22 7.99 Complies
2412 MHz 2437 MHz 2462 MHz
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Test Mode  [IEEE 802.11n (HT20)_ANT 2
Frequency Power Spectral Density Limit Result
(MHz) (dBm/3 kHz) (dBm)
2412 -8.88 7.99 Complies
2437 -6.02 7.99 Complies
2462 -9.63 7.99 Complies
2412 MHz 2437 MHz 2462 MHz
& _ & & T
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Test Mode  [IEEE 802.11n (HT20)_Total
Frequency Power Spectral Density Limit Result
(MHz) (dBm/3 kHz) (dBm)
2412 -6.44 7.99 Complies
2437 -3.36 7.99 Complies
2462 -6.90 7.99 Complies
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[Test Mode  [IEEE 802.11n (HT40)_ANT 1 |
Frequency Power Spectral Density Limit Result
(MHz) (dBm/3 kHz) (dBm)
2422 -14.21 7.99 Complies
2437 -9.76 7.99 Complies
2452 -13.84 7.99 Complies
2422 MHz 2437 MHz 2452 MHz
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Test Mode |IEEE 802.11n (HT40)_ANT 2
Frequency Power Spectral Density Limit Result
(MHz) (dBm/3 kHz) (dBm)
2422 -13.85 7.99 Complies
2437 -8.88 7.99 Complies
2452 -13.22 7.99 Complies
2422 MHz 2437 MHz 2452 MHz
& _ k2 _ k2 T
P et ol el A el e o
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Test Mode |IEEE 802.11n (HT40)_Total
Frequency Power Spectral Density Limit Result
(MHz) (dBm/3 kHz) (dBm)
2422 -11.02 7.99 Complies
2437 -6.29 7.99 Complies
2452 -10.51 7.99 Complies
End of Test Report
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